
 

Environmental Resources Management              ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

 

 

 

 

  

  

 

  

••  TThheerrmmaall  PPoowweerr  PPllaanntt  

••  MMaarriinnee  FFaacciilliittiieess  

••  PPoowweerr  LLiinnee  ttoo  TTiirraannaa  22  

••  PPoowweerr  LLiinnee  ttoo  IIttaallyy  
 

 

  

  
Document Code: PRBCATESVL220 

 

  

 

 

 

 

  

  

  

  

SSeepptteemmbbeerr      22000088  

  

 

 

 

EEnnvviirroonnmmeennttaall  IImmppaacctt  AAsssseessssmmeenntt  SSttuuddyy  



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
[...]
The Power Plant will be equipped with two fabric filters (one for each unit) for dust 
removal. Fabric filters will treat up to 2,4 MNm3/h (wet), while firing a high ash coal 
(ash content 14.66 %/weight). 

The filters will be pulse-jet type and will be arranged in independent bag 
compartments, each one equipped with man doors and insulation dampers, in 
order to allow maintenance activities also during operation. 

A by-pass system, with the relevant poppet type no-leakage by-pass dampers, with 
sealing air and with a pre-coating system, will be provided in order to allow a safe 
start up. 

The bag cleaning system will be on-line compressed air type; the compressed air for 
bag cleaning will be provided by dedicated compressors. 

 

FGD System 

Each unit will be equipped with one wet FGD (Flue Gas Desulfurization) limestone-
gypsum absorber, which will assure SO2 and dust removal in compliance with the 
emission limits reported in Paragraph 4.6.1. 

Chemical additives (Adipic Acid or Dicarboxylic Acid Mixtures) dosing is foreseen in 
order to comply with the emission limit values in case of peaks in  SO2 inlet content 
and one pump out of service. The use of additives is not foreseen to achieve design 
performances at design conditions. FGD will operate slightly above atmospheric 
pressure. 

To comply with dust emission limits, each FGD will be equipped with three stages of 
mist removal. 

Each FGD will use a 30% w/w fine grinded limestone slurry, produced by lump 
milling, distributed by a ring loop, and will produce commercial grade gypsum. 

Drift characteristics will comply with the following prescriptions: 

• Drift < about 20 mg/Nm3; 

• 96% drift < about 20 micron. 

A FGD auxiliary building will be located close to each absorber for the process 
pumps and the gypsum dewatering system. 

A common temporary 3,500 m3 tank will be installed for slurry recovery during long 
term absorber sumps outages. 

Industrial water will be used for FGD make up and for gypsum and mist removal 
washing; in order to reduce net make-up water flow rate, the absorbers will receive 
also washing water streams from gas coolers. 

 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 40 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

Stack 

The stack will be made of Glass Fiber Reinforced Polymer (GFRP), supported either 
by a steel structure or by a reinforced concrete structure; another alternative, 
currently under development, is a reinforced concrete stack with acid resistant 
lining. 

Specific provisions will be adopted in order to prevent droplet falling, especially 
during start-up operations (i.e. droplet collectors on the top and at the bottom of 
the stack). 

The stack diameter will be 7,5 m and the flue gases velocity will be about 18 m/s. 

Stack height will be 150 m. 

 

4.3.2. Ancillary Systems 

4.3.2.1. Coal Handling and Storage 

A transhipment system will be adopted in order to transfer coal to the Power Plant 
from the oceanic vessels. 

Coal will be transferred from oceanic-vessels to dedicated barges, about 2-3 miles 
off-shore. The barges will have no more than 7 m draught and will be provided with 
a self-unloading system of about 1,200 t/h capacity. 

From the barges the coal will be transferred in two hoppers installed on the pier 
head (contemporary self-unloading of the two barges is foreseen) and then on a 
2,500 t/h covered conveyor belt, connecting the pier head with the boiler feeding 
system and with the coal storage yard. 

Coal will be stored in two open-air piles, each one about 450 x 60 m, with a 
capacity of about 220,000 t. 

Two portal type reclaimer machines and one boom type stacker machine will be 
installed. The stacker machine will be installed between the two coal piles, while the 
two reclaimer machines will be installed on the external side of both piles. 

As shown in Annex 1, on three sides of the coal stockyard, 6 m high embankments 
are foreseen, occupying part of the ground already used for the stockyard area 
preload. 

The machines will have a capacity of about 2,500 t/h for storage operations and 
1.000 t/h for reclaiming operations. The conveyor belt system feeding the boiler will 
have a capacity of 2x1,000 t/h. 

 

4.3.2.2. Water Supply and Treatment 

Circulating Water System 

The water intake will be located on the power plant Pier head, 950 m off-shore. 

It will be made of steel, with 8 inlet openings, 4.00x2.50 m each, located 6.00 m 
below the average sea level. The cooling water will flow from the intake to the 
pumping basin, located near the plant fence, through four Glass Reinforced Plastic 
(GRP) underground pipes (two for each unit, ø=2,800 mm). 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 41 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

The water will be relaunched by two concrete basins, one for each unit. Each basin 
will contain two circulating pumps and will be equipped with removable steel 
panels for water basin inspection and maintenance. 

The return circuit, after the condenser outlet, will be made of two underground 
concrete channels (3.00x2.50 m) for each unit, down to the final discharge, located 
on the shore line, adjacent to the Pier (as shown in Annex 1). 

 

Sea Water Desalination Plant 

The Desalination Plant for industrial water production includes the following: 

• Pre-treatment with flotation, UV (Ultra Violet) sanitization, ultra/micro-filtration 
with related auxiliaries and water relaunching station; 

• Flotation sludge relauching station to thickener and dewatering by filterpress; 

• First stage sea water reverse osmosis. 

The industrial water will be stored into 2 x 3,000 m3 tanks equipped with pumping 
stations for feeding: 

• the industrial water network; 

• the fire water network; 

• the demineralization plant. 

 

Demineralization Plant 

The demineralization plant, whose net production capacity will be about 120 t/h, 
will have a two stage brackish water reverse osmosis followed by 3x50% ion 
exchange mixed beds with backwashing and regeneration stations. 

The plant will also be equipped with sulphuric acid and caustic soda (regenerants) 
unloading, storage and dosing stations. 

Exausted regeneration streams will be collected into a pit and neutralized either by 
acid or caustic, before being sent to the effluent treatment plant tanks. 

Demi water will be stored into 2 x 2,000 m3 tanks, equipped with a pumping station 
to feed demi water network. The project foresees to use demi water as make-up 
not only for the water steam cycle, but also for the closed cooling circuit and for of 
the gas cooler - water side. 

 

Steam Condensate Treatment Plant 

The steam condensate treatment plant for each Unit will include: 

• 100% prefiltration unit with backwashing; 

• 100% mixed bed with spare resin charge and regeneration system. 

The plant will also be equipped with sulphuric acid and caustic soda (regenerants) 
unloading, storage and dosing stations. 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 42 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

Exausted regenerations streams will be collected into a pit and neutralized either by 
acid or caustic before being sent to the effluent treatment plant tanks. 

 

Waste Water Treatment Plant 

The Waste Water Treatment Plant will include the following: 

• Storm water “first flush” collection basins; 

• Local oil separators; 

• Effluent treatment plant; 

• Sewage treatment plant. 

Storm Water “First Flush” Collection Basins  

Two storm water basins are foreseen: one for “first flush” water collection from 
power islands areas, the other for water collection from potential oil polluted areas. 
Clean storm water will be collected and released as such to the sea. 

The pumped effluent from these basins will be sent to the effluent treatment plant 
tanks. 

Oil Separators 

Local oil separator basins will be installed in the transformers areas and in the 
machine hall buildings, to remove oil from runoff streams. Periodically, oil collected 
on the basins’ surface will be removed. 

The pumped effluent from such basins will be sent to the effluent treatment plant 
tanks. 

Effluent Treatment Plant 

Chemical waste water streams are: 

• FGD blowdown; 

• Industrial and demi water drainages; 

• Ljungström washing water; 

• Chemical samples; 

• Demi and condensate treatment plant resins regenerations water. 

The chemical waste water streams, together with the above mentioned effluents, 
will be collected into 2x2,000 m3 process waste water tanks and will then be sent to 
the treatment plant. 

This plant, whose treatment capacity will be 150 t/h, will have three basins for milk 
of lime addition, sulphide and polyelectrolite and/or ferric chloride dosing 
respectively. A clarifier will separate water and sludges. The latter will be sent to a 
thickening and dewatering system and finally to proper disposal. The water, instead, 
will be sent to a second clarification stage, at pH neutral with iron chloride and 
sodium hydroxide, and then to 3x50% sand filters, neutralization and final control 
basins. 

The process waste water treatment plant will be equipped with unloading, storage, 
preparation and dosing stations for each added chemical. 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 43 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

Sewage Treatment Plant 

The Sewage Treatment Plant will collect all the civil exhausted water streams from 
canteen, showers, toilet, etc. 

The design capacity is equal to 75 m3/day. 

The plant will include the following: 

• Rotating screening; 

• Grit separation; 

• Tank Buffering; 

• Denitrification; 

• Aeration; 

• Clarification and sludge recirculation; 

• UV disinfection; 

• Final control and relaunching to the final waste water basin; 

• Sludge holding tank with a relaunching station to the process waste water 
filterpress for a joint dewatering. 

The treated sewage stream will comply with relevant regulatory requirements. 

Waste Water Discharge 

All the above mentioned treated streams will be collected together in a mixing 
basin, where an automatic monitoring system will verify the compliance to 
guaranteed liquid discharge limits, before discharging to the sea. 

 

4.3.2.3. Ashes Storage and Handling System 

The bottom ashes extraction system will be a dry type. Bottom ashes will be crushed 
and either recirculated to the furnace or stored into one proper daily silo, located 
next to the boiler, together with fly ashes. 

Four ash storage silos, each one with a storage capacity of 6,000 t, are foreseen. 
Ashes could be removed by trucks or transferred by conveyor belt to the pier head, 
to be loaded on ships. 

Storage silos will be provided with an ash wetting system, in order to reduce the 
potential dust production. Wetting water (20% of overhall ash quantity) will be 
taken from selected low salinity waste streams and from the industrial water 
network. 

Ashes and gypsum will be transported to the pier head on the same covered 
conveyor belt, sized for about 600 t/h. 

 

4.3.2.4. Limestone and Gypsum 

Limestone Storage and Milling 

Limestone handling will have an automatic control equipment. 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 44 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

Limestone will be precrushed by three hammer mills, each one sized for 12,5 t/h 
capacity, and stored in double extraction hopper before being sent to three wet ball 
mills, each one sized for 12,5 t/h capacity.  

The crushing and milling system will be installed in a dedicated building, next to 
limestone storage. 

Limestone slurry will be collected into two 150 m3 tanks and recirculated by 
2X100% rings to feed absorbers. 

A 1 x 300 t/h conveyor belt will bring the limestone to the crushing and milling 
house. 

 

Gypsum Treatment, Storage and Handling System 

The Gypsum produced by the FGD system will be treated in a dewatering system 
based on 2+2 x 100% trains (1+1 for each FGD) consisting of hydrocylone and 
vacuum belt filter system, each one sized for 25 t/h capacity, in order to obtain 
gypsum with an humidity content lower than 10%. 

Gypsum will be washed in order to reduce the chloride content below 100 ppm. 
Referring to limestone design composition, gypsum purity has been foreseen ≥ 
95%. 

Filtered water will be collected in two dedicated tanks, together with vacuum 
pumps liquid ring blowdowns, and reused for limestone milling. 

The quality of the produced gypsum will make it usable for gypsum wallboard or 
cement production. 

Gypsum will be stored in a dedicated 10,000 t building, in the area shown in Annex 
1. 

The gypsum handling system will have an automatic control equipment. 

From the storage building, gypsum will be loaded on a conveyor belt for 
transportation to the pier head. The pier head will be equipped with a loading belt 
machine. 

As above described, ashes and gypsum will be transported to the pier head on the 
same conveyor belt, sized for about 600 t/h, and used in alternate periods (washing 
may be requested, when shifting products). 

It will be also possible to handle gypsum from the storage building by trucks. 

The gypsum humidity content will not allow dust emission during handling. 

 

4.3.2.5. Urea Storage and Ammonia Production System 

Ammonia for NOx SCR system will be produced through a high temperature-
pressure hydrolysis of urea water solution. Urea preferentially will be supplied as a 
solid and transported in containers, sent to 2 x 100% dissolver tanks and stored in a 
150 m3 tank. 2 x 100 % hydrolizers will produce gaseous ammonia for the SCR.  

 



 

Environmental Resources Management                            ENEL – Porto Romano Thermal Power Plant - PRBCATESVL220 
 

- 45 -

Po
rt

o 
R

om
an

o 
– 

En
er

gy
 C

om
pl

ex
 

Th
er

m
al

 P
ow

er
 P

la
nt

  
En

vi
ro

nm
en

ta
l I

m
pa

ct
 A

ss
es

sm
en

t S
tu

dy
 

4.3.2.6. Auxiliary Boiler 

An auxiliary boiler will be used for steam production during Power Plant start-up. 

 

4.3.2.7. Carbon Post Combustion Capture Plant 

It is possible to capture the carbon dioxide produced in coal combustion and 
confine it back into the deepest layers of the earth. 

Research centres and industrial operators all over the world are working at 
identifying the best system to do this. In particular there are many research projects 
in progress in the United States and in the European Union. 

After the CO2 has been captured it can be confined in geological formations, such 
as the already exploited deposits of oil and gas and the deep saline aquifer folds.  

Enel is committed in experimental projects aimed at the industrial demonstration of 
the technology for capturing CO2 released from conventional fossil fuel power 
plants and holding it geologically. 

This technology is at the moment not applicable on industrial scale. 

Nevertheless, in the Porto Romano Thermal Power Plant a suitable area will be 
dedicated to a potential future installation of a Carbon Dioxide Capture Plant, once 